


EXPLODED VIEW: EV 2KW INVERTER UNIT 

DRAWING #:10000004831  GROUP EV 

 
ITEM PART# QTY. DESCRIPTION 

REVISION: CN-0010147-B  Page 2 of 2 

DATE: 11/1/17 

 1 10000004788 1 81P FUEL TANK 2KW INVERTER 

 A 0L5200 1 FUEL CAP VENTED ON/OFF 

 B 0K6617 1 FUEL FILL LEVEL INSERT 

 C 0K6616 1 FUEL FILL FILTER SCREEN 

 

 2 0K7584 1 FUEL FILL SPILL GUARD 

 3 0K6625 1 EXHAUST AIR OUT PANEL  

 4 0L1842 4 FASTENER RIBBED SHANK CHRSTM T 

 5 0L1816 1 FOAM, ALTERNATOR COVER  

 6 0K9234 14 NUT CLIP-ON M6 X 1  

 7 0K6620 1 ENCLOSURE SIDE SERVICE 

 8 0K9569 10 SCREW BFHSC M5-0.8 X 12 BLK ZP 

 9 0K6623 1 ENCLOSURE SERVICE DOOR 

 10 0K7585 1 KNOB SERVICE DOOR 

 11 0H3455J 1 FUEL HOSE 6 X 10 X 142MM LONG 

 12 10000024370 1 CONDUIT FLEX .50ID LG 4.5  

 13 0H8029 4 SCREW HHFC M6-1X12 8.8 W/PATCH 

 14 10000005764 1 FUEL HOSE FORMED 6 ID X 10 OD 

 15 0L1101 1 FILTER FUEL FF300R 

 16 0K6628 4 MOUNTING FOOT 

 17 10000005792 1 FUEL HOSE 6 X 10 X 110MM LONG 

 18 0K6629 1 POWER DIAL ASSY INVERTER 

 19 0K9236 3 SCREW BFHSC M5-0.8 X 16 BLK ZP 

 20 0K7580 1 BRACKET MOUNTING INVERTER 

 21 G090299 1 EXTRDTITE M5 X 10 LG 

 22 0A8475 1 WASHER LOCK SPECIAL #10 

 23 0K9160 8 SCREW HHFCS M6-1.0 X 10 G8.8 

 24 0K6606 1 INVERTER MODULE 2KW 

 25 0L1666 1 AIRFOIL INTAKE 

 26 0K0105 6 NUT HEX FL WHIZ M6-1 

 27 10000003994 1 ASSEMBLY CONTROL PANEL IQ2000 

 A G082025 1 NUT HEX LOCK M5-0.8 NYINS ZINC 

 B 0K9237 8 SCREW BHSC M5-0.8 X 10MM 

 C 0K7766 1 BACK BOX TOP 2KW INVERTER 

 D 0L6743 1 ASSY PCB DISPLAY PANEL 

 E 074027 3 SCREW PPHM M3-0.5 X 5 ZP 

 F 10000001269 1 ENCLOSURE CONTROL PANEL  

 G 0K9164 4 SCREW BHSS M6-1.0 X 12MM 

 H 0E6480 2 NUT HEX LOCK M4-0.7 NY INS 

 J G043180 2 WASHER FLAT M4 

 K G023762 10 WASHER LOCK #10 

 L 0L3039 1 OUTLET 20A 120V DPLX 

 M 10000002155 1 WELDMENT CONTROL PANEL 

 N G020746 1 SCREW PPHM M5-0.8 X 8 ZINC 

 P G051713 1 WASHER FLAT M5 

 Q 0L0237 1 SWITCH, ROCKER, 3 POSITION 

 R 0L2202 1 SWITCH, SELF RESET  

 

 28 0K9164 10 SCREW BHSS M6-1.0 X 12MM 

 29 0K9147 1 POWER HEAD ASSEMBLY  

 30 0K6622 1 ENCLOSURE SIDE - RECOIL 

 31 0K7302 1 DIAL ON/OFF SELECTOR 

 32 0K9238 1 SCREW BFHSC M3-0.5 X 16 BLK ZP 

 33 0L4861 1 WASHER LOCK EXT #5 STEEL BZ 

 34 048031G 6 CLAMP HOSE BAND .41 

 35 0K9557 2 RUBBER ISOLATOR 

 36 0K9896 2 GROMMET .75 X .09 X .50  

 37 0K6627 4 ANGLED VIBRATION MOUNTS 

 38 0K6624A 1 ENCLOSURE BASE W/O AUX TANK 

 39 10000001383 1 TANK GUARD RUBBER 

  

  


